5420 QOld Orchard Road
Skokie, lllinais 60077
847.955.7500

Fax B47.9666541
Construction Technelogy Laboratories, Inc. www.CTLGroup.com

December 18, 2001

Mr. Shawn Carney

Lintted Coatings Yia Fax
E 1901 Cataldo Phone:(800) 926-799(
Girecnacres, WA 99016 Fax: (5093 928-1116

Test Results of AASHTO T 259/T260 for One Product Identified ““Canyon Tone Clear™
CTL Project No.: 402107

Dear Mr. Carney:

Attached are final est results for the referenced product. The product arrived at CTL in March
2000, The coverage rate used for the referenced product was {25 ft¥/gal.

Six 12x12x3-in. concrete test specimens were fabricated and tested in accordance with AASHTO
T 259-80, “Resistance of Concrete to Chioride lon Penetration.” Three of the specimens were
used Tor control and three were scaled using “Canyon Tone Clear”. At the conclusion of the 90-
day ponding period, chloride sampling and determinations for cach set of slabs were pertormed in
accordance with AASHTO T 260-94, “Standard Method of Test for Sampling and Testing for To-
tal Chlovide [on in Conerete and Concrete Raw Materials.” Results indicate the conerete scaled
with “Canyon Tone Clear” at the application rate of 125 ft*/gal significantly inhibited chloride
1TSS,

Thark vou [or choostng CTL for your testing needs. If vou have any guestions, please contuct e,

Very (ruly yours,
(‘(()NSTRL'CTION TECHNOLOGY LABORATORIES, INC.

R O R A
Michac] Morrison
Sr. Materials Technologist
Muterials Testing & Analysis
mmorcisen @ctlgroup.com

Attachments
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Date: July 27, 2000

Mix Design and Fresh Concrete Properties of Concrete Used to
Fabricate Ponding Slabs for AASHTO T 259/ T 260 Testing

Magerial Quantity
Type 1 Portland Cement, CTL Lot No, 22930, pey 658
Elgin Sand. pey 268
Thornton Limestone, pey (519
Water, pey 329
Properties Parameters
Stump. in. 5.0

Air Content, %o 6.0
Unit Weight, pef 143.0

StructuralfArchitectural Engineenng, Tasting and Melenals Technroiogy
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